



UNIVERSAL INSPECTION (UK) LTD

CERTIFICATE OF TEST, EXAMINATION AND INSPECTION REPORT

SI 2306 SI 2307

Client:	Blue Manta International Ltd 5 Kirkton Avenue Pitmedden Road Industrial Estate Dyce Aberdeen AB21 0BF	Test House:	Universal Inspection (UK) Ltd Greenwell Road East Tullos Aberdeen AB12 3AX Tel: 01224 894949 Fax: 01224 898844
P.O. No:	TO BE ADVISED	Requisition No:	129458
Cert No:	129458/143	Inspection Date:	24/05/2013

Serial no:	Qty	Description	SWL/Payload	Proof load
BM-SW-0414	01	ENCAPSULATED CONTROL LINE SHEAVE TO DNV RCLA CENTRAL LIFT POINT TO DNV 2.7-1 810mm x 95mm x 440mm WELDED & BOLTED STEEL CONSTRUCTION	2 TONNE LINE PULL 4 TONNE HEAD FITTING	8 TONNE
2/14	01	7/8" EYE/EYE SWIVEL	4 TONNE	8 TONNE
B4	01	LOAD PIN	4 TONNE	8 TONNE
<i>TESTED AS ONE UNIT</i>				

M.P.I / D.P.I. Inspection Details

Procedure:	QP09:02	Equipment:	Y 6 YOKE	Method:	Continuous
Specification:	AWS D1:1	Media:	White Contrast	Inspector:	W. MOIR
Material:	Carbon Steel	Indicator:	Black Ink	Quals:	ASNT II

Results: 100% PRE AND POST LOAD TEST MAGNETIC PARTICLE INSPECTION WAS CARRIED OUT ON THE LIFTING POINT WELDS OF THE ABOVE NOTED UNIT
NO EVIDENCE OF SURFACE DEFECTS WERE NOTED AT TIME OF INSPECTION.

Declaration: I hereby declare that the above information is correct and the equipment has been tested and thoroughly examined in accordance with the appropriate provisions and is free from defects affecting safety.

	COMPLETED BY	APPROVED BY	ACCEPTED BY
ENGINEER	<i>[Signature]</i>	N. TRAVIS	
SIGNATURE	<i>[Signature]</i>	<i>[Signature]</i>	
DATE	24/05/2013	24/05/2013	



UNIVERSAL INSPECTION (UK) LTD
Certificate of Visual Examination Report SI 2306 SI 2307

Client:	Blue Manta International Ltd 5 Kirkton Avenue Pitmedden Road Industrial Estate Dyce Aberdeen AB21 0BF	Test House:	Universal Inspection (UK) Ltd Greenwell Road East Tullos Aberdeen AB12 3AX Tel: 01224 894949 Fax: 01224 898844
P.O. No:	TO BE ADVISED	Requisition No:	129458
Cert No:	129458/131	Inspection Date:	24/05/2013

Serial no:	Qty	Description	SWL/WLL
AH3	01	SAFETY PIN BOW SHAKCLE	2 TON

Previous Test Details

Unit:	VISUAL	Tested by:	U.I.L	Cert No.	126757/155	Date:	30/01/2012
Sling:	N/A	Tested by:	N/A	Cert No.	N/A	Date:	N/A

Declaration: I hereby declare that the above information is correct and the equipment has been thoroughly examined in accordance with the appropriate provisions and is free from defects affecting safety.

	COMPLETED BY	APPROVED BY	ACCEPTED BY
ENGINEER			
SIGNATURE			
DATE	24/05/2013	24/05/2013	